PHBTS BOOK
_}HM/BC)OBL

NRIH HICY, 128 22 S8 T=)|GY 2HH=)
CYLINDER-BED TYPE, 1-NEEDLE -
UNISON FEED, HORIZONTAL £ARGE - -
HOOK LOCK'-STITCH- MACHINE. -
| HM/ 390 _
ST HEE, 15’&1 2 S5t XH%?I'
3 '
-~ CYLINDER-BED TYPE, 1- NEEBLE
~=UNISON FEED, HORIZONTAL=STANDARD
HOOK LOCK STITCH: MACHINE '

@mb’tan

KM/390 ==

PME-051119 SUNSTAR MACHINERY G0, LTD

—-u..-- —,—~~—¢-' iy




KM-390BL SPECIAL ORDER PARTS

Feed Dog (§4) Upper Feed Presser Foot (At | 0] E L F4l)
Ref. No. Parts No. Specification | Ref. No. Parts No. Specification
Standard Parts Standard Parts

15-421A-5607

4, .
43
TSI
06-124A-3900 | 4 i
= Option Parts
15-321A-5607
D-41 Cc-32
Option Part
15-221A-5607
|
3.2 -
$24

M
06-024A-3900 ¢ ﬁé}im
Option Parts (11)

15-021A-5607

|
= b

424

¢ If You Wish to Use Special Order Parts, Use "Parts No." Above The Chart To Order It.



TITOmMMINADD

SunLhtar

CONTENTS
= I\

Machine Body & Thread Tension Adjusting Mechanism

QZEF Dl AIRFZ] TRZIIU | cveverrerrerrenmerieeiteiteutemtestetentententestessesaesbeebeebeebeeseeseestestessenseeensenne 4
Upper and Lower Shaft Mechanism
APZE QL BIZE D eeeveeoreeene ettt 6

Needle Bar and Upper Feed Mechanism
HESEH 2 AMIIO]ES | veeeevvrerervreemueemnueeraiererareeesureesreeesreeessseessmeeessmseessmseessmeeesareeesne 10

Lower Shaft and Lower Feed Mechanism
BEE Ql BEIL OIS B H -vveeeeenmmreeeeimreeeieiiete ettt e et e et e et e e s iea e e e e enae e e e e e ae e e e s 12

Presser Foot and Knee Lifting Mechanism

L2 QI D221 DU oot s 14
Lubrication

TRIUT| cevenverentent ettt ettt ettt b b h e bt bt a ettt b bt e bbbt bt e bt st ent st et entens 16
Accessories

OB MIATZ] T T cvveeemree ettt ettt s a e e aa e s s ba e saa s 18
Special Parts for KM-390

KM-390 FISEIZE T veeeeevveeeermreeeeiiiiteeeeteee e et e e e et e e s ae e e e eemaneeeeennaeeeeesnneeeeeennee 20
KM-390BLS

THREIED Lttt e et e st e e s 22

NOTE: Parts are Subject to Change in Design Without Prior Notice.

=2 A= Parts Book@=Z MAZIULE=Z == AlE SJHELICH
This is a parts book. It cannot be used as a manual.




Machine Body &
Thread Tension Adjusting Mechanism
oI N a%E TEIA

A-9
TV

ks . W
A-6 * o ‘; danCay

A-47
A-10
. n»}
PP A-48
A1 EER
o (o]
A-1
(o] o]
A-26
R
(@)
Y oy | N
@)
A-1-1
[
A-52
Vi
A-27  A-30 A-29
11 (o] 4 A-51
A-56

A-23

A-44 A-43 A45
O ==

o, d L1
1111




SunLhtar

NOTE:

"BL" is a parts
only for model
KM-390BL

Ref. No. Parts No. Note Name of Parts = = Q' ty As:le;n bly
A-1 01-001A-3900 Arm Cylinder Bed S ARY W= 1(Set) BL
A-1-1 01-004A-3900 Base TR 1 BL
A-2 01-005A-3900 Face Plate ™ 2} 1

A-3 01-008S-7400 Screw(Upper) For A-2 HAH AN 1

A-4 01-007W-7400 Washer(Upper) For A-2 = 7o} A 1

A-5 SC-0365-3710 Screw (9/64" n=40) E2o] Wu] e AH9/64" n=40) 1

A-6 01-011A-3900 Thread Take Up Cover A7) 7Rt 1

A7 SC-0365-3710 Screw (9/64" n=40) E2o] lu] ZHEUpAH9/64" n=40) 2

A-8 01-012A-3900 Top Cover 157 1

A-9 SC-0175-1230 Screw (11/64” n=40) F8o| At AeuA(11/64" n=40) | 4

A-10 01-010A-5607 Top Cover Thread Guide A4 o] 1

A-11 SN-0121-7400 Nut (15/64" n=28) $-7hA E (15/64" n=28) 1

A-12 01-051C-5607 Three Hole Thread Guide Plate M1 AlF o] 1

A-13 01-021C-7400 Arm Thread Guide Plate(U) Al 7 o] (A}) 1

A-14 SC-0529-1230 Screw (9/64" n=40) FEo ST AHY/64'n=40) | 1

A-15 01-022C-7400 Arm Thread Guide Plate (M) A7 o] (3}) 1

A-16 SC-0529-1230 Screw (/64" n=40) BRSO/ n=40) | 1

A-17 01-022A-7500 Arm Thread Guide Plate (L) oler Aok (&}) 1

A-18 SC-0529-1230 Screw (9/64” n=40) ERo|FIFRE LA} (96" n=40)| 1

A-19 01-024A-7500 Holder For Upper Thread Oil Supply Felt | $14 F-& & EA}o] 1

A-20 SC-0536-7500 Screw (3/32” n=56) Rl (3/2"=5%)| 2

A-21 01-024M-7400 Felt (Upper Thread) AA FeAE 1

A-22 01-007R-8130 Rubber Cap T5u}7) (Hole) 1

A-23 01-005A-380A Bed Hinge(Ass'y) W =317 (&) 1(Set)

A-24 SC-0346-4113 Screw (M8 X 1.25) $7b 7o) HLE(M8X1%) 8

A-25 01-010M-2350 Brand Mark Azt () 1

A-26 01-014M-3900 Model Mark mdul= (KM-390BL) 1 BL
A-27 01-008A-3800 Latch =H 322 1

A-28 43-004S-3400 Screw For A-27 T2938 thiil 1

A-29 SC-000412-00 Bolt For A-27 =g Ju|EE 1

A-30 01-010C-3800 Washer For A-27 =R A e}A 1

A-31 01-015A-3900 Needle Plate A 1 BL
A-32 SC-0311-3900 Screw (11/64" n=40) FRFZAA P16 n=40)| 2

A-33 01-016A-3900 Slide Plate(Assy) unHE gt (=) 1 BL
A-34 01-017A-3900 Guide(A) For A-33 |7 Ay (A) 1 BL
A-35 SC-0145-3800 Screw (9/64” n=40) AN BEE(9/64" n=40) 2

A-36 01-018A-3900 Guide (B) For A-33 nlF A (B) 1 BL
A-37 SC-0145-3800 Screw (9/64" n=40) A BEE(9/64" n=40) 2

A-38 01-019A-3900 Cap For Bed W =74 1 BL
A-39 01-020A-3900 Guide Bush For Lower Shaft alE=qhy #A 1 BL
A-40 SC-0134-3900 Screw (1/8" n=44) SR Ro] WEUAL (18" n=44) | 1 BL
A-41 SC-0173-1230 Screw (3/16" n=32) ERo] Wu] A2UAF (316" n=3) | 2

A-42 01-022P-3900 Pin For A-38 W =7pt 242l (SPP:3D X 12L) 2

A-43 06-019A-3900 Guide Shaft For Feed Rock Shaft S = 1

A-44 SN-0105-3400 Nut (15/64” n=28) |7 E (15/64" n=28) 1

A-45 44-050M-3900 Lock Shaft Front Felt Syddg (A1) I= 1

A-46 AS-003726-00 Hook Cover (Ass’y) = AW (z) 1(Set) BL
A-47 06-014C-3900 Length Control Plate E2} 1 BL
A-48 SC-A301-4119 Screw (9/64” n=40) BRSO/ n=40)| 4

A-49 40-001A-3900 Thread Tension Control (Ass'y) Al 24 AR (5607 AFeF) | 1(Set)

A-50 SC-0543-2302 Screw (11/64" n=40) FEo| S A (11/64n=40)| 1

A-51 01-035P-1370 Machine Number Plate W33 1

A-52 01-035P-7400 Pin For A-51 Has 7 2

A-53 SC-0528-1230 Screw(9/64" n=40) oAt Al /i n=40) | 1

A-54 01-019C-7400 Stopper For A-49 A z4A2] AET 1

A-55 SC-0502-2302 Screw (9/64" n=40) FR TSI/ n=40) | 1

A-56 SC-0529-1230 Screw (9/64" n=40) EAW nA A} 2




Upper and Lower Shaft Mechanism
V= N Ol A

. B-19 B-21 .
B-7 B-18 | B-39 B-24 B-29 » §B-28
B-4 E B-148 =B-15 B-22 | oBo2s B-26
1l B-17  B-38 B8 G2
ap——— 20
B-13
< B-9
i B-27
B-10 B-11
B=B-5
v B-6
B-64
-~
B-62
B-64 _?
B-60
0 0,
B-59 0 @
B-57 -
T ¢
B-56 | < 1B-58
B-55

B-65 .
@ 0 r B-51

11

B66 () -B.54
B-52 g3
B-61 B-63
B-48-10 B-a82 B-48-5 B-48-11

B-48-4 B-48-3 wy = O

B-48-6 Gg ® O

O (T m O

B-48-7

B-48-88 8B-48-9




SunLhtar

NOTE:

"BL" is a parts
only for model
KM-390BL

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. bly
B-1 08-101A-5607 Thread Take Up Lever Al A7) 1 BL
B-2 02-001P-7400 Hinge Pin for B-1 A7) A 1

B-3 44-0000-1230 Oil Wick A 1

B4 SC-0507-1230 Screw (15/64” n=28) | HEUAF (15/64" n=28) 2

B-5 02-103A-740L thread Take Up Lever Holder AR 7] Ao 1 BL
B-6 06-033M-7400 Oil Felt A3ly] e 1 BL
B-7a 44-019M-7400 Felt For B-1 & 2AA 8 DE (619 1

B-8 02-101A-3900 Upper Shaft AFZ 1

B-9 02-102A-3900 Link Cam H= 7 1 BL
B-10 SC-0535-3710 Screw (9/32" n=28) BRo|ETubabak e b AH(9/3 n=28) 1 BL
B-11 SC-0124-7400 Screw (9/32" n=28) s o] Yzt B} (9/32° n=2) 1 BL
B-12 PN—-000277—-00 Needle Bar Crank Shaft H=a A = 1 BL
B-13 44-0000-1230 Oil Wick &2 1 BL
B-14 SC-0504-1230 Screw (1/4” n=40) Exo] WA} (1/4 n=40) 1 BL
B-15 SC-0129-7400 Screw (1/4” n=40) S 8o H&UA} (1/4” n=40) 1 BL
B-16 02-007A-7400 Link Cam Stopper Ling Ab& ol nAl 2 1 BL
B-17 02-103A-3900 Upper Shaft Front Bushing Ay A A 1

B-18 SC-0507-1230 Screw (15/64” n=28) 2o WZA} (1/4° n=40) 1

B-19 02-009M-7400 Felt For B-17 Ab& ol BAl AE 1

B-20 02-104A-3900 Upper Shaft Middle Bushing AE= 2 BA 1

B-21 SC-0507-1230 Screw (15/64” n=28) 2o| WE2UA}b (15/64" n=28) 1

B-22 02-009M-7400 Felt For B-20 Ab& ol Bl AE 1

B-23 02-005A-3900 Feed Regulator Bushing = 24 2A 1

B-24 SC-0112-2302 Screw (9/32" n=28) BHo| HE2UAL (9/32° n=2) 1

B-25 SN-0107-1230 Nut (9/32” n=28) SZE (9/32" n=2) 1

B-26 02-007A-390A Timming Belt Pulley (Up) Elo]n] Wl e Zg] (4} 1 BL
B-27 02-015C-7400 Ring For B-26 x| 2

B-28 SC-A117-4417 Screw (1/4” n=40) 77 Eo] WaUA} (1/47 n=40) 1

B-29 SC-A308-4517 Screw (1/4” n=40) G2 o] WA} (1/47 n=40) 1

B-30 02-108A-3900 Timming Belt Eloln]) Wl E (13749) 1 BL
B-31 02-018G-7400 Stop Ring ( ¢ 47) wWlelg] Aula] (447) 1

B-32 02-019A-7400 Bearing (6204 zz) 6204 W8 1

B-33 02-009A-3900 Pully =37 1

B-34 02-010A-3900 Pully Ring =7 g 1

B-35 SC-A129-4515 Screw (1/4” n=40) 2ol P&} (1/4" n=40) 1

B-36 SC-0150-4122 Screw (15/64” n=28) R0z e LA} (15/647 n=28) 2

B-37 SC-0188-4124 Screw (5/16" n=24) B ol 2e}a} (5/16° n=24) 1

B-38 02-111A-3900 Collar For B-17 A= gl 1

B-39 SC-A129-4515 Screw (1/4” n=40) F8o| WA} (1/4 n=40) 2

B-40 07-101A-3900 Lower Shaft 3= 1

B-41 07-002A-3900 Lower Shaft Front Bushing &&= A 2A 1

B-42 SC-0507-1230 Screw (15/64" n=28) E20| BEUA} (15/64” n=2) 1




Upper and Lower Shaft Mechanism
V= N Ol A

B-7

B-19 B21  B-24 . )
\ B-148 =B B-18 | B-39 B2 I B-29 ¢ ¥B-28
B'4 E aeEEs e - OB-25  B-26
l | y B-16 B-17 B-38 B-8 B-20 B-23
B-12 W : #
apm——— - -
B-13
< B-9
| B-27
B-10 B-11
== B-5
~v B-6

B-64

-~

B-62
B-64 _?

B-60

),

sss0 LB
B-57-
P\
B-56 | ' 1B58
B-55
B-65 N
@ i‘(' r B-51
B-66 (O -B-54
B-52 o
B-61 B-63
B-48-10 582 B-48-5 B-48-11
B-48-4 B48-3 qui ® O
B-48-6 . & B
»O [V} » O
B-48-7

B-48-8% 8B-48-9




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
B-43 44-006M~-3800 Felt For B-41 AEF 2 J4 dE 1
B-44 07-003A-3900 Collar For B-40 = let 1
B-45 SC-0110-1230 Screw (15/64" n=28) F2o| PEA} (15/64" n=28) 2
B-46 07-004A-3900 Lower Shaft Rear Bushing 3 = 2A 1
B-47 SC-0507-4515 Screw (15/64” n=28) Fo| WEAL (15/64" n=28) 1
B-48-1 | 07-141A-3900 Safety Clutch Belt Pulley QA WE Eg 1 BL
B-48-2 | 07-142A-5607 Safety Clutch Driving Ball HARA FYH FELE (7/3) 3
B-48-3 07-243A-5607 Safety Clutch Collar QA=A 7l (K2553) 1
B-48-4 | 07-144C-5607 Safety Clutch Disc QAR I A F (K2542) | 1
B-48-5 07-145G-5607 Safety Clutch Ball Spring QEAAR] AxZE 3 B48
B-48-6 | (07-149C-5607 Stop -Ring For B-48-3 ( ¢ 16) QFAAH 7ke} AdE (STWI6) 1 Safety
B-48-7 | 07-148C-5607 Screw (M10X 1.25) F2o] WA} (MI0X125) 3 Clutch
B-48-8 SC-A117-4417 Screw (1/4” n=40) §24F9 2o HEM} (147 n=40) | 1 Assy
B-48-9 SC-A308-4517 Screw (1/4" n=40) §ZFR R YEAL (14 n=40) | 1
B-48-10 | 02-015C-7400 Ring For B-48-1 QAL AE ] F 1
B-48-11 | SC-0356-5607 Nut For B-48-7 QPR 223 AU Y E 3
B-49 07-006A-3900 Lower Shaft Gear 5} 7)o] (13733) 1 BL
B-50 SC-A308-4517 Screw (1/4” n=40) $7FR o] MEML (147 n=40) | 3
B-51 07-109A-3900 Hook Base Z k) 1 BL e—
B-52 07-008W-3900 Base Washer For B-61 7iapE 7o) wikA o)A 1 BL
B-53 07-113A-3900 Hook Shaft Bushing & 34 1 BL
B-54 SC-0352-7400 Screw (3/16” n=28) F¥o| WA} (3/16" n=2) 1 BL
B-55 44-051M-3900 Felt For B-51 3% A= 1
B-56 07-114A-3900 Base For Opener Guide Block Shaft | £3u} ekl £&% wjo]A (%) 1 BL
B-57 07-114A-3900 Shaft For Opener Guide Block 2=y o E¥= 1 BL
B-58 SC-0502-2302 Screw (9/64” n=40) Fro) LA (9/6en=40) | 1
B-59 07-016A-3900 Guide Block For Opener 2 3 o EY 1 BL
B-60 07-117A-3900 Opener EIAR 1 BL
B-61 07-007 A-3900 Rotary Hook Gear (Ass'y) 2eR] & 7)) (2) (13734) 1(Set) BL
B-62 07-011A-3900 Rotary Hook 2¥}e) 7}u} HSH-3IMMB(5) 1 BL
B-63 SC-A216-4114 Screw ( ¢ 3.378 n=236) AAWE HEE ($3378 n=3) 1 BL
B-64 07-105A-5607 Bobbin Bl 1 BL
B-65 01-023C-3710 Washer For B-51 (¢5) 2kA (¢45) 2
B-66 SC-0296-3900 Screw (3/16” n=32) %7} HEE (3/16" n=32) | 2 BL
B-67 07-018A-3900 Ratchet For Safety Clutch QA A=A YA E 1
B-68 SC-A117-4417 Screw (1/4” n=40) $7FR o] WEME (147 n=40) | 1
B-69 SC-A308-4517 Screw (1/4" n=40) SR WE} (147 n=40) | 1
NOTE: B-70 07-021A-3900 Bushing For B-72 YPAE HE 24 1 BL
"BL" is a parts B-71 07-020C-3900 Return Spring For B-72 AR YA E HE 2dl Axe 1
only for model | [ B72 07-019A-3900 Button For B-67 HAAA HAE WE 1 BL
KM-390BL B-73 05-020P-2302 Stopper Pin For B-72 23y 1




Needle Bar and Upper Feed Mechanism
HISO & $Lo|= &A

C-26 ;:5 C-14
— |
C-ZSE Cc-27 p— = O ©
@ C-17 C-18 C-19 C-20
c-16
C-29
D Jcse
j C-37
0
c.47  C-30 C-11
C-31 L
C-38
C-13 C:IQ C-10
j = C-33
¥ C-43
S C-41 C-32
C-42 | C-50 Tcss
C-48
C-51 i
Cc-34 C-52
~ -4
= o0 | M C-40 C-49 O
C35,_ C-56
c-36 LA @ C-55
C-45 ==
C-46 == n
_ — C-54
C-44 C-7 e

-C3
d ~C5
c-2

c-4




SunLhtar

NOTE:

"BL" is a parts
only for model
KM-390BL

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. bly
C-1 04-101A-5607 Needle Bar vl 1 BL
C-2 04-002A-5607 Needle Guide For Needle Bar vl Aleh 1 BL
C-3 SC-0125-5607 Screw (3/32" n=56) Z2o] ukely 2H&u}aK(3/32"n=56) 1 BL
CH4 Needle = 1 BL
C-5 SC-0160-5607 Screw (9/64" n=4) Z 80| S kzkak ol A} (9/64"n = 40) 1 BL
C-6 04-106A-5607 Needle Bar Holder vl %} o) 1 BL
C-7 SC-0528-1230 Screw (9/64” n=40) B o) kAo A (9/64 n = 40) 2 BL
C-8 06-003M-7400 Oil Felt A3y e 1 BL
C-9 04-008A-5607 Needle Bar Crank vl === 1 BL
C-10 15-101A-3900 Upper Feed Lifting Eccentric Cam 3 A= A 1

C-11 15-0025-5607 Screw For C-10 r2uk AsLeE A gAY} 2

C-12 06-036A-7400 Needle Bearing olE wolg 1

C-13 15-104A-5607 Upper Feed Lifting Cam Lod r2u AbEleE A 2o 1

C-14 15-105A-5607 Upper Feed Eccentric Wheel Crank Alst$-% FA A (K2556) 1

C-15 SC-0140-5607 Screw (1/4" n=28) 27t B&E (1/4" n=28) 1

C-16 15-007A-5607 Upper Feed Lifting Adjusting Shaft | 24k Alsl$-% A= 1

C-17 15-008A-5607 Bushing For C-16 3k AEeE 2HE B 1

C-18 15-009A-5607 Collar For C-16 r2uF ARRLeE - g)et 1

C-19 15-010W-5607 Washer For C-16 2k Ao 24 94 1

C-20 SN-0116-3400 Nut (1/4" n=40) SZH| E (1/4” n=40) 1

C-21 15-112A-5607 Upper Feed Driving Shaft A} 3e- == 1

C-22 15-113A-5607 Front Bushing For C-21 Alsle-E= A 2A) 1

C-23 44-046M-5607 Felt For C-22 AeleEE A AE 1

C-24 15-114A-5607 Rear Bushing For C-21 A= TR A) 1

C-25 44-046M-5607 Felt For C-24 Ael e TuA) AE 1

C-26 15-0155-5607 Stud Screw For Connection Link Aol A 8= At 1

C-27 SN-0116-3400 Nut (1/4” n=40) SZHAE (1/4" n=40) 1

C-28 15-117A-5607 Connecting Link For Upper Feed Lifting | A}u]o|= 343 = 1

C-29 15-218A-5607 Link For Upper Feed Foot Atd]ol= 2o A48 = 1

C-30 15-119A-5607 Walking Bar Driving Link Ald]eo|= x2uF e 1

C-31 15-120A-5607 Walking Bar Ag| ol = - FHbr) 1

C-32 15-321A-5607 Upper Feed Presser Foot Ag)o)l= xFHH(D) 1

C-33 SC-0128-7400 Screw (11/64” n=40) ZHo] Wlb] 2-2u}bA} (11/64'n=40) 1

C-34 15-123A-5607 Walking Bar Guide Plate rEabyg) o gk (K2555) 1

C-35 SC-0174-1230 Screw (11/64” n=40) B8o] ik 2L} (11/64"n=40) 2

C-36 01-017W-1600 Washer For C-34 SEA H kA 2

C-37 15-026A-5607 Walking Foot Pressure Adjusting Pole Abg)o)l= - FHE gl 1

C-38 15-027G-5607 walking Foot Pressure Spring Aglol & Tk g Az 1

C-39 SC-0203-5607 Screw (5/16” n=28) o] Wk A2bA} (5/16" n=2) 1

C-40 15-048A-5607 Needle Bar Frame vl 4 1 BL
C-41 15-030P-3800 Hinge Pin For C-40 s =99 A= 1

C-42 44-0000-1230 Wick SA 1

C-43 SC-0507-1230 Screw (15/64” n=28) BHo] HEUAL (15/64" n=28) 1

C-44 15-051A-5607 Guide For Needle Bar Frame vl 89 ok 1

C-45 15-053S-5607 Screw (A) For C-44 s 289 A UALB 1

C-46 SC-0178-7400 Screw (11/64” n=28) Z¥o] Wn] 2H2ubA} (11/64'n=28) 1

C-47 15-117A-3800 Walking Bar Guide Block Abd) o) = x4 gl 2 1

C-48 15-131A-3900 Needle Bar Frame Driving Shaft ey 39Yd 8= 1

C-49 15-032A-3900 Needle Bar Frame Shaft Crank (F) | @ 2= =13 () 1

C-50 15-026P-3800 Pin For C-49 S=2 m83 A XA 1

C-51 15-128A-3800 Needle Bar Frame Block s 38y 2= 1

C-52 15-129A-3900 Needle Bar Rock Crank vl &% FA= 1 BL
C-53 SC-0500-7400 Screw (15/64” n=28) {t}@-o]t bAoA (1564 m=28) | 1

C-54 15-130A-3900 Connecting Rod For C-48 =2 dAZRE= 1 BL
C-55 15-021S-3400 Stud Screw For C-52 _\\—__Eraal g} $Ex A3 thi} 1

C-56 SN-0105-3400 Nut (15/64" n=28) S7ZH | E (15/64" n=28) 1




Lower Shaft and Feed Mechanism
Ol= % Olmo|E A

-10
D-8 I
D-6
< D-20
===
D2 S EDS @9 D-19 D22
D-7 e .
D-1 O O O ' D-21
e D-17 o1
D-4 D-5 B
= D-42 D-16
D-15
D-40 @
n
D-44 k= JD- ‘Eﬁ .
D-45 f=@ . D4s
D-36
D.39 D-14
D-34.
‘-ma
33
r“
. D47 D-37 | s q
r - -~ D-38 @)
D-52
D-49
* I D35 D32 D-24
D-50 ™ D-.SO s
D-51 4 o D26
D-27 D-25
D-29 D-28 D-31




SunLhtar

Ref. No. Parts No. Note Name of Parts = 3 Q' ty Asﬁgl_ i

D-1 06-001A-3900 Feed Regulator gol= %47 1

D-2 44-053M-3900 Felt For D-1 ez 247 F§ AE 2

D-3 SC-0517-8670 Screw (1/8" n=44) F2o] HA 2R2dAE (178" n=44) 2

D-4 06-002A-3900 Holder For D-1 oz 247 &Y 1

D-5 44-053M-3900 Felt For D-4 ez 247 F§ WE 1

D-6 06-103A-3900 Reverse Feed Control Lever Shaft Iz Yy = 1

D-7 SC-0162-5607 Screw (M5X0.8) 747 Bo] BEE (M5X08) 1

D-8 06-004A-3900 Feed Adjusting Pipe o= 24 who]= 1

D-9 06-005S-3900 Nut For Feed Regulator WAL E 1

D-10 06-034A-3900 Ball For Feed Regulator Wols) & 1

D-11 06-027G-7400 Spring For Feed Regulator oot Az 1

D-12 06-008C-3900 Reverse Feed Control Lever gz 1

D-13 SC-0164-2700 Screw (M5) 4T L] WEWMAL (M5) | 2

D-14 06-009C-3900 Return Spring For D-1 o)t 247 ¥ Axg 1

D-15 06-010C-3900 Hook For D-14 slo|e 247 Y AZPAe|| 1

D-16 05-020P-2302 Pin For D-14 23 1

D-17 06-111A-3900 Feed Rock Shaft Connecting Rod 49 o|&F T 1 BL

D-18 06-112A-3900 Link For D-17 59 ol&Fc Y= 1

D-19 44-018M-3400 Felt For D-18 jo]2E A4 F4 VE 1

D-20 44-015C-3400 Holder For D-19 AeteE AR §al3te) 1

D-21 06-113A-3900 Feed Cam o= 7 1

D-22 15-002S-5607 Screw For D-21 2k ALl A AU 2

D-23 06-115A-3900 Crank (Rear) For D-28 Sy =3 (& 1

D-24 SC-0150-2500 Screw (15/64” n=28) Fgo] 22t (15/64n=28) 1

D-25 06-0165-3900 Stud Screw For D-23 Sy 23 (F) DA 1

D-26 44-0000-1230 0il Wick 44 1

D-27 SN-0112-1230 Nut (M8X1.25) S E (M8X1.25) 1

D-28 06-117A-3900 Feed Rock Shaft Sy 1 BL

D-29 06-018A-3900 Bushing For D-28 gy A 1

D-30 SC-0507-1230 Screw (15/64” n=28) F2o] WEFIAL (15/64" n=28) 1

D-31 07-003A-3900 Collar For D-28 st} 1

D-32 SC-0317-2700 Screw (15/64" n=28) S oW EbAL (15/64=28) | 1

D-33 06-120C-3900 Shaft For Feed Lifter B wk = 1 BL

D-34 44-0000-1230 0il Wick 44 1 BL

D-35 SC-0199-3710 Screw For D-33 ehf| & B4 mAAL 1 BL

D-36 GP-013129-00 Feed Lifting Fork B wbd x93 1 BL

D-37 06-022A-3900 Feed Lifting Fork Guide B b 293 gy 1 BL

D-38 SC-0502-3710 Screw (9/64” n=40) Fo] o] Z&b} (964 n=40) | 2

D-39 GP-013124-00 Feed Lifter E1] ubg 1 BL

D-40 44-051M-3900 Felt For D-36 B A x93 FHA= 1

D-41 06-024A-3900 Feed Dog = 1 BL

D-42 SC-0543-2302 Screw (11/64" n=40) FRo| ST (11/64"n=40) | 1

D-43 06-025A-3900 Eccentric Collar For Feed Regulator | 54 &o|xA HAl7le} 1 BL

D-44 06-0265-3900 Stud Screw For D-43 B ojzA WAgle} 3} 1 BL

D-45 06-127A-3900 Vertical Feed Eccentric Cam Ayl A A 1 BL

D-46 SC-0317-2700 Screw (15/64” n=28) SRR (15/64=28) | 2
NOTE: D-47 06-028A-3900 Feed Lifting Guide Body E Alelex ohy& 23 1 BL

D-48 SC-A156-4118 Screw (9/64” n=40) s20] W8] 2A2A (/6" n=d0) | 2 BL
"BLYisaparts | ™ 0T e 50A-3000 Vertical Feed Lifting Guide Shaft | B4 Aete% ohij= 1 BL
only for model D-50 06-031A-3900 Roller For D-49 EU AEE qhE 289 | 1 BL
KM-390BL D-51 SC-0314-1800 Screw (9/64” n=40) FEoluloly) zteu}A} (9/64m=40) | 1 BL

D-52 40-504A-1230 Pin For D-49 A} zA) = 1 BL




LR N FEIE

Presser Foot and Knee Lifting Mechanism

E-16
E-17 =m
E21™ E20 E-t
E-14 E2
E-18
£08 E15" ‘ + “ wsE-3
E28 oE-19 E7
E-27 { E1o §E . 1
' oy
E_13 e—— E-10

Q{‘ 1E-38
GE-37
E-25 " =Es

2
O =
e = = \}
E-26 E.o0 E-8

1T

E-31

E-30

E-29

E-35
I E-34 E-33




SunLhtar

NOTE:

"BL" is a parts
only for model
KM-390BL

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
E-1 05-101A-5607 Presser Bar 2y 1
E-2 05-102A-7400 Bushing (U) For E-1 FE AFRA 1
E-3 SC-0101-3710 Screw (15/64" n=28) S RO E N5/ n=28) | 1
E-4 05-102A-5607 Bushing (L) For E-1 2 1A 1
E-5 SC-0507-1230 Screw (15/64” n=28) F2o] WEFML (15/64" n=28) 1
E-6 05-103A-7400 Presser Bar Bracket FE4zte] (K3300) 1
E-7 SC-0174-1230 Screw (11/64” n=40) E8o] 2k 2HeuA} (11/64"n=40) 1
E-8 05-007 A-5607 Sub Presser Foot »EyZH (B) 1
E-9 SC-0315-2302 Screw (9/64" n=40) F2o] 2t oAt (9647 n=40) | 1
E-10 40-006A-5607 Thread Tension Release (Ass’y) Al=Z27] (%) 1(Set)
E-11 40-007G-5607 Return Spring For E-10 Alz7] gjg Axg 1
E-12 01-026C~7400 Thread Tension Release Shaft ALF7] & 1
E-13 40-009A-5607 Pipe For E-12 A%F7] & dlel= 1
E-14 40-012C-5607 Tension Release Plate AxZ7] 3 (K2541) 1
E-15 SC-0174-1230 Screw (11/64" n=40) Ho] it aAkeux} (11/64n=40) | 2
E-16 05-209A-5607 Presser Bar Guide Bracket =21 B 1
E-17 SC-0305-5607 Screw (3/16” n=32) 2o W] Ao} (316" n=%) | 1
E-18 05-111A-5607 Roller Stud Screw 2o vl EUAb 1
E-19 05-112A-5607 Roller For Presser Bracket =g v 229 1
E-20 05-012A-5607 Roller Shaft FE2g vEl 229 = 1
E=21 05-012P-5607 Pin For E-20 229 = 347 1
E-22 05-013A-5607 Guide Bar Bracket Roller =g vl 228 o 1
E-23 01-017W-1600 Washer For E-22 =7 2 A 2
E-24 SC-0174-1230 Screw (11/64" n=40) FRo] A A2 ML (11/64m=40) | 2
E-25 05-016C-3900 Plate For Roller Guide 289 qhy R 1
E-26 SC-0171-2302 Screw (3/16" n=28) FRFTAALEIHG/16m=2) | 2
E-27 05-006A-7400 Presser Bar Lifter 2 287 2
E-28 05-007S-7400 Hinge Pin For E-27 == £2)7] IR JA} 1
E-29 43-001A-3900 Knee Lifting Lever T2 1
E-30 43-001S-3400 Stud Screw For E-29 F229 ¥ At 1
E-31 43-002C-3900 Return Spring For E-29 T2 Uy gy A~x2d 1
E-32 43-003C-3900 Plate Spring For Presser Bar 2 9 Axg 1
E-33 05-015S-7400 Presser Adjusting Screw ol zAVAL 1
3-34 43-005A-3900 Stopper For Knee Lifting Lever 71229 Y ~EH 1
E-35 15-0055-3400 Set Screw For 161 29e% 24 Y3 A 1
E-36 05-017S-7400 Hinge Screw For E-32 2 3 A= chipa) 1
E-37 43-004C-3900 Presser Bar Plate Spring Rack 2 3 A2 7o 1
E-38 SC-0528-1230 Screw (9/64” n=40) FR B AL 9/ n=40) | 1




Lubrication

=52

F-24 F-21
Y F22
3
p
F-25

F-4
F3§
F-7 TF-11 T
g F-10 F-19
4 F-1 4 It F-17

“F-16

o LﬁfF-w F12]

F-27




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
F-1 44-004A-3400 Oil Tank (Ass'y) o= (%) 1(Set)
F-2 SC-0179-3710 Screw (11/64” n=40) Z o] F 222U (11/64 = 40) 4
F-3 44-005C-3400 Oil Tank Packing el = 7] (2610F X 1.2T) 1
F-4 44-006C~3400 Oil Tank Pushing Plate (Ass'y) SdYT 22 (F) 1(Set)
F-4-1 | 44-007C-3400 0Oil Pipe For F-1 Qe =z o ¢sle| = 1
F-5 44-012R-7400 Oil Tank Cork Zo7 ull (6-8) 1
F-6 44-0000-1230 0Oil Wick 44 1
F-7 44-012C-1230 Oil Return Tube 3} dlo] = 1
F-8 44-026G-7400 Hook For F-7 e zlo] AxE 1
F-9 44-0000-1230 0il Wick 44 1
F-10 44-004A-3800 Wick Holder = A ) FE fAlA) 1
F-11 SC-0365-3710 Screw (9/64" n=40) Ego] WH] 22 (9/647 n=40) 1

F-13 | 44-012C-1230 Oil Return Tube 5 gfol = 1
F-14 44-011C-7400 Holder For F-13 %4 AE 3HFA (67) 1
F-15 SC-0351-2302 Screw (9/64” n=40) EE o] T A2 AH(9/64 0 =40) 1
F-16 44-0000-1230 0il Wick 4 1
F-17 44-0000-1230 0il Wick %Al 1
F-18 44-012C-1230 Oil Return Tube &7 solz 1
F-19 44-024C-3400 Holder For F-17 SJol2 = A" §AlF} o) 1
F-20 SC-0365-3710 Screw (9/64” n=40) 2o W] A&} (9/64" n=40) 1
F-21 44-033C-5607 0il Cover iR s 1
F-22 44-016M-7400 Felt For B-1 A7) FeAE(6-14) 1
F-23 44-018C-8130 Oil Cover Presser 7)1 2wto] 23 1
NOTE: F-24 SC-0173-1230 Screw (3/16” n=32) F2o] Wlu] 2} (3/16" n=%) 1
"BL" is a parts F-25 44-0000-1230 0il Wick $A4 1
only for model
KM-390BL F-26 44-047P-3900 Pipe For B-46 % gho]= (¢ 6X76L) 1
F-27 44-055A-3900 Oil Pan 2 A 1

F-12 44-0000-1230 0il Wick A 1 a



G-16

}
{ o

| I onne |

IRRR
G-18-5

O

G9 G

i

Accessories
MMM A
G-13

G-20




SunLhtar

NOTE:

"BL" is a parts
only for model
KM-390BL

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )

G-1 91-001C-1230 Accessory Bag A A 7] v 1

G-2 91-002C-1230 Driver (L) =gtelw (k) 1

G-3 91-003C-1230 Driver (M.S) =z}o] ¥ (/) 1

G5 Needle vl 1 BL

a6 07-105A-5607 Bobbin Bl 4 BL

G-7 91-004C-2700 L-Wrench(2.5mm) L #x](2.5mm) 1

G-8 91-003C-2700 L-Wrench(3mm) L #*](3mm) 1

G-9 91-001C-3800 L-Wrench(4mm) L # =] (4mm) 1

G-10 01-024M-7400 Felt (Upper Thread) Al F4 dE 1

G-11 91-013C-1230 Head Cover wAAM () 1

G-12 91-011C-1230 Oiler 4=} 1

G-13 SC-0143-3800 Screw (M6X1.0) AA W7 BEE (M6X10) 4

G-14 SN-0102-3800 Nut (M6X 1.0) S E (M6X1.0) 4

G-15 09-034W-7400 Washer For G-13 = 3 9)A 4

C-16 91-007A-2302 Thread Stand (Ass’y) A o] (%) 1(Set)

G-17 41-101A-1230 Bobbin Winder (Ass'y) A7) (=) 1(Set)

G-18-1 43-006A-3900 Knee Lifting Chain (Ass'y) T2 E (£) 1(Set)

G-18-2 43-111C-3800 Knee Lifting Shaft T2 E 1

G-18-3 | 43-103R-3400 Knee Lifting Pad 2 ] a7 1

G-18-4 43-101C-3400 Knee Supporting Shaft e uky = 1

G-18-5 43-112C-3800 Connecting Hook For G-18-1 TE283=E A4 1 G-18

G-18-6 | 43-113C-3800 Crank For G-18-5 rzedz A4 W3 | 1 Knee
Lifting

G-18-7 | 43-110C-3400 Crank For G-18-4 F2 i & 94 Z=H= | 1 Ass' v

a-18-8 43-109C-3400 Knee Lifting Adjusting Crank 29 24 94 FW3 1

G-18-9 43-010G-3400 Return Spring For G-18-4 T2y ~x 1

G-18-10 | 43-108C-3800 Bracket For G-18-2 T293 = vl (F) | 1(Set)

G-18-11 | 91-002S-3400 Screw For G-18 Hija} 4

G-19-1 60-001A-3900 Belt Cover (Assy) WeAH (£) 1(Set)

G-19-2 | SC-0120-2118 Screw (9/64” n=40) Fo] Yu] Ze} (9647 n=40) | 2 1o

G-19-3 | SC-0120-2118 Screw (9/64” n=40) F2o] Wlu] el (/64" n=40) | 2 | Belt Cover

G-19-4 | 60-002P-3900 Support Pin For G-19-1 We AW 22A (h) 1 Ass'y

G-19-5 SC-0200-4123 Screw (11/64” n=40) FEolEg 2ol (11/64"n=40) 1

G-20 90-003A-8070 Head Rest FRA A% 1

G-21 Needle = 1(Set)

G-22 07-160A~7500 Bobbin Bl 4

G-23 91-108C-1230 0il 2d A (5L 1




Special Parts for KM—390
KM-390 Mg S A

H-14 H-13
N v
H17 0T
N
H-16 =1 ™ H-12 .
H-10 —_ {‘ H-9
')\ H-15 : H-45
| @D,
H-11 == I i H-18
PN AN — =
H-36 )
—(& ==
H-43 H-éj O
H-31 H-35 | R 19
H-38 = @= H-37 N ‘
H-30 H-34 ] H-2
H-41~- » H-39 1 7 H32 °
H4a0  TH2o© — \
H-44 H-46
H-27 =3 -
~"H-25 ﬂ H-20
c ¥ <—H26
H-24 -
H-23 = (1 H-22
Uy g H-48
- 0 H-49 1
H-33 H-28 H-o1 F - L, 9
?65]  H-B5 —_—
H-SSE/ H-50 H-47
57
H-7 He H3 4 HS1 ¢
et =8 H-56




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty As;e;n bly
H-1 01-001A-390A Arm, Cylinder Bed, Base gAY W=, TR | ](Set)
H-2 01-014M-390A Model Mark rdnl= 1
H-3 01-215A-390A Needle Plate Ry 1
H-4 01-016A-390A Slide Plate (Ass'y) nHE (2) 1(Set)
H-5 01-017A-390A Guide (A) for H-4 | HF g (A) 1
H-6 01-018A-390A Guide (B) for H-4 ulmE g ol (B) 1
H-7 01-019A-390A Cap for Bed W =78 1
H-8 01-023A-390A Hook Cover (Ass’y) EAW(2) 1(Set)
H-9 06-014C-3900 Length Control Plate 23 1
H-10 02-104A-8270 Thread Take -Up Lever A=) 7] 1
H-11 02-103A-7400 Thread Take -Up Lever Holder Al 7] #}o) 1
H-12 02-102A-390A Link Cam 237 1
H-13 SC-0535-3710 Screw (A) for H-12 237 TAA} 1
H-14 SC-0112-2302 Screw (B) for H-12 237 HAL 1
H-15 04-005A-3800 Needle Bar Crank Shaft s =93 &= 1
H-16 SC-0507-1230 Screw (A) for H-15 Hlst =93 = pALAA) |1
H-17 SC-0507-1230 Screw (B) for H-15 Hst 283 = TAGARB) | 1
H-18 02-007 A-390A Timing Belt Pulley (Up) Elo]u] WlE Z7] (A 1
H-19 02-008A-390A Timing Belt Elolm] Wl E 1
H-20 07-141A-390A Safety Clutch Belt Pulley dARA] WE Eg 1
H-21 07-006A-390A Lower Shaft Gear 3= 7)o 1
H-22 07-109A-390A Hook Base % uby 1
H-23 44-046M-390A Hook Gear Felt % 7)o A= 1
H-24 07-014A-390A Base for Opener Guide Block Shaft | 23] gl 2% wo| A 1
H-25 07-015A-390A Shaft for Opener Guide Block 23 oy BEY¥= 1
H-26 07-116A-390A Guide Block for Opener o=y o 3 1
H-27 07-317A-390A Opener 23y 1
H-28 07-007A-390A Rotary Hook Gear (Ass”y) 2EelE] F 7] 1
H-29 07-011A-390A Rotary Hook ZEle] = 1
H-30 SC-A216-4114 Screw for H-29 2l & TAA} 1
H-31 07-160A-7500 Bobbin wal 1
H-32 07-058G-7507 Spring for Bobbin Hul ¥k A 1
H-33 SC-0296-3900 Screw for H-22 Fubx # A} 2
H-34 07-021A-390A Bushing for B-72 A AA] PAE WE RA| 1
H-35 07-019A-390A Button for B-67 A A HYHE HE 1
H-36 04-101A-3800 Needle Bar ey 1
H-37 04-003A-3800 Needle Bar Holder vl %o 1
H-38 SC-0158-3710 Screw (11/64” n=40) FRo A A2 ME (11/64 n=40) | 1
H-39 04-002A-3800 Thread Guide for Needle Bar = Ay 1
H-40 - Needle (DP X 17#22) Hl= 1
H-41 SC-A131-4522 Screw for H-38 s AU 1
H-42 04-008A-390A Needle Bar Crank vl == 1
H-43 15-048A-390A Needle Bar Frame vt 344 1
H-44 15-130A-390A Connecting Rod for C-48 LE=E dA4ZE 1
H-45 15-129A-390A Needle Bar Rock Crank s 2% F9= 1
H-46 06-111A-390A Feed Rock Shaft Connecting Rod FHo|LE T 1
H-47 06-117A-390A Feed Rock Shaft Sk 1
H-48 06-0295-390A Feed Lifter Stud B = ) 1
H-49 06-030A-390A Feed Lifter Stud Presser Bk & 1) 28 1
H-50 SC-0502-4125 Screw for H-46 EUw = UAF oAU |1
H-51 GP-013128-00 Feed Lifter Fork BFULA xo= 1
H-52 06-122A-390A Feed Lifter Fork Guide EUu 293 o) 1
NOTE: H-53 GP-013123-00 Feed Lifter E 1
H-54 06-024A-390A Feed Dog E 1
"BL"is a parts | | H-55 SC-0128-4118 Screw (11/64” n=40) Fo u] Al (/6 n=w) | 2
only for model H-56 06-127A-390A Vertical Feed Eccentric Cam AysHA Al A 1
KM'SQOBL H-57 SC-0164-2700 Screw for H-53 }\J"E‘Y]—:}i}“:! 711‘] _‘1_’_7%‘1/]-/\]' 3
H-58 06-041A-390A Feed Lifter Guide E1] w3y 1
H-59 SC-0128-4118 Screw (11/64” n=40) EHo| Wu] 2Heuba} (11/64° n=40) 2




KM-390BLS

HEFE

H-3

H-6




SunLhtar

Ref. No. Parts No. Note Name of Parts = g Q’ty Asﬁg‘_ bly
H-1 Slide Plate-Option Gauge @ v} FH(A)- FAA )AD 1
H-2 Feed Dog-Option Gauge @ EY - gAAl 1A © 1
H-3 Needle Bar Bl (ZhkE 2A) 1
H-4 Cap for Bed - Option 1 W =7 (78 SA A o] #]-1) 1
H-5 Needle Plate-Option Gauge @D A - FAA A © 1
H-6 Needle vl 1






